

# Abrasion Analysis Report

Monday October 9<sup>th</sup> 2017

Supplier: Terra Mater Hardwood Floors Pty Ltd (23-27 Rodeo Drive, Dandenong, VIC 3175)

Sample Description: 5 mm RESI Vinyl Plank

Date Tested: September 2017 (Tested through FORAY Laboratories – NATA Accreditation 1231)

Test Method: AS/NZS 4266.20-2004 “Reconstituted wood based panels – methods of test

Resistance to surface abrasion (Taber abrasion test)”.

Test Data:

Sample Description	Result
5mm RESI Vinyl Plank	<b>10654 cycles – Pass</b>
<i>Results assessed against a minimum requirements of 40 cycles for painted board and 300 cycles for solid coated boards in accordance with AS/NZS 1859.3-2005 Specification (Low pressure Laminate)</i>	



Dr. Vyt Garnys  
PhD, BSc(Hons) AIMM, ARACI, ISIAQ  
ACA, AIRAH, FMA  
Managing Director and Principal Consultant



Tuan Duong  
BEng(Chemical Engineer)  
Consultant



Nick Joy  
BSc (Hons)  
Consultant

CV170911